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Objective

Test Sponsor

Summary
Of Tested
Specimens

To determine the fire resistance performance of two single-acting, single-leaf
steel based doorsets, incorporating items of building hardware mounted within a
high density rigid supporting construction, when tested in accordance with BS EN
1634-1: 2014,

Consort Architectural Hardware Limited, 29-31 Lower Loveday St,
Birmingham, B19 3SB.

The doorsets were referenced Doorset A and Doorset B for the purpose of the
test.

Doorset A had overall dimensions of 2090 mm high by 1090 mm wide and
incorporated a door leaf 2051 mm high by 1024 mm wide by 46 mm thick. The
door leaf was of a mild steel, single skin construction nominally 1.5 mm thick and
comprised a 25 mm? honeycomb core within the leaf. The door leaf was hung
within a profiled 1.5 mm thick, galvanised mild steel frame on three galvanised
mild steel hinges. The doorset was latched for the purpose of the test and
installed such that its leaf opened away from the heating conditions of the test.

Doorset B had overall dimensions of 2090 mm high by 1090 mm wide and
incorporated a door leaf 2051 mm high by 1024 mm wide by 46 mm thick. The
door leaf was of a mild steel, single skin construction nominally 1.5 mm thick and
comprised a 25 mm? honeycomb core within the leaf. The door leaf was hung
within a profiled 1.5 mm thick, galvanised mild steel frame on three galvanised
mild steel hinges. The doorset was latched for the purpose of the test and
installed such that its leaf opened away from the heating conditions of the test.

Both door leaves incorporated various items of building hardware listed (ltem 3 to 11)
within the schedule of components.

Prior to testing, the doorsets were subjected to 25 manually operated opening
and closing cycles as specified in EN 14600: 2005.
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Test Results: Doorset A Doorset B
Integrity Sustained flaming 260 minutes* 260 minutes*
performance . .
Gap gauge 260 minutes* 260 minutes*
Cotton Pad 33 minutes 35 minutes
Insulation ) .
performance 10 minutes 9 minutes
Radiation 5 KW/m? 10 kW/m? 15 kW/m? 25 kKW/m?
Performance
Doorset A 43 minutes 94 minutes 201 minutes 260 minutes* 260 minutes*
Doorset B 28 minutes 65 minutes 110 minutes 209 minutes 260 minutes*
* The test duration. The test was discontinued after 260 minutes.
Date of Test 1% December 2016

This report may only be reproduced in full. Extracts or abridgements of reports shall not be published without

permission of Exova Warringtonfire.
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